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i d #E5T s 10850 3.7V 750mAh 2. 775Mh
PP i Chinese
Name of Sample | = s 5 Li-ion Battery 10850 3.7V 750mAh 2. 775Wh
English
e R 1121030250
Sample No.
ET R Vi MM T = RE R A PR A ]
Consignor MEL ZHOU BO FU NENG TECHNOLOGY CO.,LTD
A A I T I AR PR A ]
Manufacturer MEL ZIIOU BO FU NENG TECHNOLOGY CO.,LTD
- AR LT RIS EIEMARI W RARAEEI)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
Ak WA GET -l s s RIAIFET M)
ST/SG/AC, 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
* g, b f .
Aﬁ—u" ) W6 (B IR A e
ppearance Blue Cylinder plastics film shell
S < AL g
HaiE 84 2021-03-10 HrplALie B 2021-03-31 ~ 2021-04-20
Accepted Date Test Date
o3 B T AL SRR ; IR B ; ppti s ANEIBE  BE I TR i A R
il Altitude simulation, Thermal test, Vibration, Shock, External shmt
Test ltems circuit, Crush, Overcharge, Forced discharge f,\
2 ". l\) ‘J"
LR, PR TTE A E (e fak iR YiEimr ﬁt}wﬂm\fl@jﬁ}ﬂ})) A
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3fR#EE K. [ = { “..‘
KM 44 |[The sample has passed the test items of UNITED NATIONS Recgmngendatlons P |
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ‘%T/S(J/AL fO/l‘l/Rev 6*
Conclusion Amend. 1 38.3 !
430 0 (Date) :
Sz T 75 i AL s B b Rechargeable Single Cell Battery./
Comment
R bbb / R B A
Consignor 518172
Address Post Code
N T " T &
Approver: Checker: Compllel
BRG
Title: BB THE0H (Vice chief engineer)
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Name of Test Standard requirement or The v -
N G Test Result | Conclusio R 'l
0 ifisms Clause Number of Standard st Resu n Crmati
A T fals S sk AT Ak
; 5 R AR ﬁgﬂij{\ﬂ]){ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLH{{E 1 s
i T L. ix 1 =
Altitude UN Manual of Tests and Criteria B8% JIPRRULR Pe:;‘sed /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section i
38.3 Test T. 1
BEE I (ST fabs SEin i ue olasfubs
) AR x‘[i?:jgﬂ;) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | YLIftF 2 ~p
W1 S lix 2 =K}
Thermal test |UN Manual of Tests and Criteria B DL Pfssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section c
38.3 Test T.2
RAH (TRl Sdainm ey w38 mir
" RN ﬁ;‘i]}}ﬁ;} ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WL[f43& 3 _—
. A T, i y
Vibration UN Manual of Tests and Criteria See Appendix 3 P;ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
38.3 Test T.3
WA E O fak mam 2 s Wi s
P \(FF'EE‘ fi—;lz’}gﬁ_)i ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | It 4 A
BT - See Appendix 4
Shock UN Manual of Tests and Criteria i R P'll:'lssed /
ST/SG/AC, 10/11/Rev. 6 Amend. 1 Section :
38,3 Test T.4
gilﬂ (e Fam s AT I
) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ILFfEK 5
4} SR RIGT. 5 See Appendix 5 e /
External short |UN Manual of Tests and Criteria
; : Passed
clrcult ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.5
Bea T ek s s R
BE HETFM Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | Lk 6
6 ; RIET. 6 S Nomerdin & A
Crush UN Manual of Tests and Criteria o€ dypercix § P;sfid /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
B H Ok at Pnaiin e ke AR
] HEF MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L% 7
7 RIGT. 7 c ; Ay
Overc'harge UN Manual of Tests and Criteria Jem Appendlx ¥ P;Siﬁd /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section '
38.3 Test T. 7
H;ﬁlﬂ_ii CGoT ek REmECE WXIks
HESFAE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | BLflF 8
8 gﬁ%ﬂm% AT 8 See A;pendix 8 ¥ /
Forced discharge |y Manual of Tests and Criteria
Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
MR A FRBEIRE : 20°C-23°C BRI T : /%
Test Envitonment Amhient temperature:20°C-23°C;Ambient humidity:/%
Condition
A B /
S IR Test Item .
= e
Subcontracted Test RIS e & AR / R S /
Condition Subcontracted Name Post Code
Laboratory o / W, /
Address Tel
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A5 | RN B & AR (L E )
No. Name of Test Items Altitude simulation
Ha | HaRs S i R Al |5 g | HlA0 | Jh
%5 Sample Status RE viE S y:d RE FF34-d /B | Mass Loss | Residual | 3
Sample Mass oCcv Mass OCV QCV | Other \
No. g N /g Y 1% 1% Event 5
001 | jeiicitsm | 20,1674 | 418 | 20.1688 [ 4.17 0. 00 99.76 | ©
002 | ordn® | 19.8382 | 417 | 19.8391 | 4.17 0.00 | 100.00 | © ’
003 | jeliemast | 19.8259 | 4.17 | 19.8288 | 416 0. 00 99.76 | o (
004 | jor®R® | 1e.5627 | 417 | 19.5614 | 416 0. 01 99.76 | ©
005 | joplicmasil | 195304 | 4.16 | 19.5307 | 4.16 0.00 | 100.00 | ©
006 | poeyCsi®h® 1199084 | 417 | 19.9098 | 416 0. 00 99.76 | o
007 | ppctCRRl o | 19.7771 | 417 | 19.7794 | 4.16 0. 00 99.76 | ©
008 | pecicr®®t | 19.9503 | 418 | 19.9516 | 4.17 0. 00 99.76 | O
009 | peeltCERA® | 19.6985 | 4.17 | 19.6999 | 4.17 0.00 | 100.00 | o
010 | jpciCutfil | 19.9544 | 417 | 19.9565 | 4.17 0.00 | 100.00 | O
{7 This space intentionally
Bk L-MR V-BA DMK R-akE PRk O-Aiim. LRA. LR, LA, Bk K,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Vi ) WA LA | AL
No. Name of Test [tems Thermal test
W | Haks [ befe RIS Aer | o345 4| #40E o
R Sample Status RE | FHREE RE FF ¥4 /E | Mass Loss| Residual | J05
Sample Mass OCV Mass OCV OCV  |Other
No. /g A% lg A% % /% | Event
001 | |ouciCelihit o | 20,1688 | 417 | 20.1676 |  4.06 0. 01 97.36 | ©
002 | |oeioERm | 19.8391 | 417 | 19.8381 | 4.07 0.01 | 97.60 | o
003 | joropoit® | 19.8288 | 416 | 19.8277 | 4.07 0.01 97.84 | o
004 | |oopcudfl | 19.5614 | 416 | 19.5602 |  4.07 0. 01 97.84 | o
005 | joercadft ] 19.5307 | 416 | 19.5295 |  4.07 0.01 | 97.84 | o
006 | gpeomecid i 1190008 | 4.16 | 19.9087 |  4.06 0. 01 97.60 | ©
007 | pracrriht® GBg.77o4 (M 480 | 19.7783 |8 4.06 0.01 97.60 | o©
008 | jpociCmRAM | 19.9516 | 4.17 | 19.9505 |  4.06 0. 01 97.36 | o©
009 | prepoirst® o1 19.6999 | 417 | 19.6987 |  4.06 0.01 97.36 | ©
010 | poscicmsol | 19.9565 | 417 | 19.9553 | 4.07 0. 01 97.60 | o
) 2 s spalcecftinbtlear:]tkionally

&ox: LR V-RA D-RR R-AKZL F—R K 0-AMEF. LRA. LMK LR LAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of TestItems | Vibration
wa | Eoks REHT Before KBS Afler | g gan & | MAGE | 4
b5 Sample Status RE FROAE| RE F#4w, /& | Mass Loss | Residual | 3 %
Sample Mass ocv Mass ocy ocv Other
No. g N g A% 1% 1% Event
001 | oyerre®/® o | 20.1676 | 4.06 | 20.1562 [  4.06 0. 06 100.00 | o
002 | |ecrCasAE o 119.8381| 4.07 | 19.8301 [ 4.06 0. 04 99. 75 0
003 | el o [19.8277| 407 | 19.8297 [ 4.06 0. 00 99. 75 0
004 | joros®Rn o |19.5602| 4.07 | 19.5630 | 4.08 0. 00 99. 75 0
005 | oeciCrdil o [19.5205| 407 | 19.5269 | 4.06 0.01 | 99.75 0
006 | joomciomasen 19.9087 | 4.06 | 19.9047 |  4.06 0.02 | 100.00 | o
007 | ppesctCukin o 19.7783|  4.06 | 19.7761 | 4.06 0.01 | 100.00 | o
008 | jpciCmest® 19,9505 | 4.06 | 19.9571 | 4.06 0.00 | 100.00 | o
009 | ot [ 19.6987 | 4.06 | 19.6990 | 4.06 0.00 | 100.00 | o
010 e 19.9553 |  4.07 | 19.9523 |  4.06 0. 02 99. 75 0

25CYC Fully charged

\ g ~|This space intentionally
’LT:ﬁ—‘J_ left blank

&k Lk V-IRA DMK R-AREL F-ROK 0-RMR. kA, LR, LA X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 A AR A B 4 AR Hati
No. Name of Test Items Shock
1 By ~ A .
HE | HBRA IR Jeore B Aer | g gk |MA b | i
5 Samnle St;:us RE i Vi a FF#%", /& | Mass Loss | Residual 0%
Sample P Mass ocv Mass ocv ocv Other
No /g A% /g IV 1% 1% Event
1CYCoe4= 7R e " ]
001 | joethsi®?® | 20,1562 | 4.06 | 20.1548 | 4.06 0. 01 100.00 | ©
002 | oeiemast o | 19.8301| 406 | 19.8289 | 4.06 0. 01 100.00 | o
003 | oivoEAE | 198207 | 4.06 | 19.8288 | 4.06 0.00 | 100.00 | o
004 | ot | 19.5630 | 4.06 | 19.5623 | 4.06 0.00 | 100.00 | o
005 | joeoec®A® | 19.5269 | 4.06 | 19.5257 | 4.06 0. 01 100.00 | ©
006 | psirri®®® | 19.9047 | 4.06 | 19.9038 | 4.06 0.00 | 100.00 | o
007 | gpoctCret A o | 19.7761| 4.06 | 19.7753 | 4.06 0.00 | 100.00 | o
008 | gpaiCi® A | 19.9571| 4.06 | 19.9563 | 4.06 0.00 | 100.00 | o
009 | psoenai®h® | 19.6990 | 4.06 | 19.6981 | 4.06 0.00 | 100.00 | o
010 | pplCERAn | 19,9523 | 406 | 19.9512 | 4.06 0.01 | 100.00 | o

V] 1= e ¢|This space intentionally
AR AR left blank

’%‘J‘i: L_}]ﬂ:% V'_‘:’:/%')—;L, D_fﬁ-{f"ﬁ& R_z}i%'lk FH%QK O_jiﬁ;‘ﬂ?:‘;%\ j‘tl%}_i\ iﬁ%%\ j’;—_ﬁ;ﬁf'l N iﬁku
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 AR B AR 5141 o

No. Natiie of Test lteins External short circuit
et I T s oo AL
Sample No. Sample Status ‘ Re Other Event

001 1CYéC;Eﬁj%ﬁiged 8a: T 0

002 1CYéC;Eﬁf:ﬁEgetl 56. 6 0

003 1CYéCEﬁﬁ$£$ged a7.0 0

004 1CYéC\htﬁffﬁEgod afl. 3 0

005 101G Forly shaged 56.9 0

006 25&2{2%5ﬁj zEEged 55, 0 0

007 25C3€C;Eﬁ?£$ged B9 0

008 ZSC;%gCgEﬁ?:flgged 96. 2 0

003 25@3'3(;&?? zﬁiged 56. 8 G

010 250121(520;‘3%??:!;;;8(1 56. 5 o
DL 2 This space intentionally left

blank

%% DRk R-AREL F-RK 0-LMh. RARK. RHE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i 6 AR A 4 AR B
No. Name of Test Items Crush
oS RS M:jii(i*il%f? ﬁij% re FAILE
Sample No. Sample Status ’ C L Other Event
UL IC\’ICCYB%‘%? Oc%a?fi ty 20.3 0
013 101'1CCY5%95 O(i.?fm 20. 4 o
014 1cs}cCY5%9§ Ocﬁfji ty 20.4 g
015 1C'\’1CCY5[(:J9{:5 Ogﬁity 20.4 0
ey,
016 I Wb Connelin 20. 4 0
. o
017 25c2\f5(:w5c{:)%5 Oc%affi ty 20.5 0
a8 25@‘2&'5(:“50{}?? %9‘;’1?;1?1 ty 20.4 Y
-
019 250%1'5(:“5%9?(&?511}{ 20. 4 0
020 25C2YS(?Y5%9§ Octffity 20. 4 Y
DLFZ This space intentionally left

blank

&ix: D4R F-ALK O-RfR. A K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B . )R E A AR UK NN
No. Name of Test Items Overcharge
Y KA A
Sample No. Sample Status Other Event
021 1CYECEE§§§tzEjiged ¢
022 1CYéC¥Sf§f§ZEgiged -
023 lCYéCES??ihiEQiged ©
024 LCHC Pty shaveed °
. o Ands
025 25C$gcgﬁfijiiﬁgiged ©
=
026 25C\2(gcyﬁﬁﬁfcﬁhiged °
027 25C$€C§E??§%fgsiged 0
—
028 25cx2(gclggﬁ$§ﬁged 1

This space intentionally left blank

DR

&k D-R F-AE K O-FMRIK. AK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 3 AR B A AR st il 8 P
No. Name of Test Items Forced discharge
Ukl A RS HAL
Sample No. Sample Status Other Event
=
029 1cYe IFC{JYLL Iy ?]:iﬁfcl#al'ged 0
030 1CYC IFCUYICI‘J_—\"EI %iﬁfc?argcd 0
031 1CYC 1Fcu\{lcl%ﬁiifarged O
032 1CYC 1;?55?’:2??&?‘1”8([ 0
033 1CYC IFFUYSTTiiﬂci?al'ge(l 0
034 1CYC 1F(11Y1C1%Tiﬁ§;hﬂarged 0
035 1CYC IFCJ;CI%%ECLEarged 0
036 1CYC lF‘(ilchlg;Efiﬁsj.{cT%arged 0
037 1CYC lguYﬁ%ﬁf?c?al'ged 0
038 1CYC 1&2%%%1#&?&;{9({ 0
039 M o %&fmged 0
040 EE B E%iﬁfcfarged 0
041 25(:\1{:2 SFFJ]CII_:E ﬁ;jfclilliargcd 0
042 250\({32 SFCS{ICI}__\‘:[E %i}ij‘(cf‘argnd 0
043 25CYC25FCJ 1Cfvh {Eifarged 0
044 zchczSFCu‘{lclj;?ﬁﬁfcfarged 0
045 25(:%‘25531{1%% Tiﬁfcf‘arged 0
046 - F laf%ffcrf‘f‘arged 0
047 25(3‘1’41’)2 BIJ'CL:{IFIJ\Trj %ff crEarged 0
048 25(2YC2 5Fpu\f1c1% ?ibfcfarged 0

Hoi: D4R B—A2 K 0-Afdk. TAL K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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